INSPECTION DOCUMENT: EN 10204: 2004 Type 3.1

MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)

(A MEMBER OF PANTECH GROUP HOLDINGS EERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)

PTD 204334, JALAN PLATINUM UTAMA.

Fax: +607-2519999

E-mail: info@pantechssalloy. com

http:// www.pantech-group.com

KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 128, 81700 PASIR GUDANG
JCHOR DARUL TAKZIM, MALAYSIA
Tel: +607-2518388

Surdkiniags Porkbidmatsan Alr Magnra
NQ. SUUIL PENDAFTARAN : SPAN/KP/A/QDBE3-2011

Cert. No.: KLR 6012814

SIRIM
Cert. No.: PPOB7201

PED CERTIFICATENQ. :
0038/PED/MUM/1110006/1

Customer : Unimech Engineering (M) Sdn Bhd LOm;:.._omﬂm Z@W”\ PSAZ-23136
Product : Welded Austenitic Stainless Stesl Pipe . Date 07/12/2018
PO No. Invoice No. Product Specification Dimensicnal & Inspecticn Specification Delivery Condition
ASTM A312/A312M - 18a / ASTM AS59/A099M - 168! ASME SAS9S/SAQ99M - 15 Solufion Treated, Pickled-Passivated
- = 2 LOG0008508 A , ,
APO-1810-003 ASME SA312/SA312M - 15 B 36.19M 85 & B35.10M 04 Plain Ends Square Cut
. Quantity Non Destructive Test Inter-Granular Hydrostatic Test Dimensional /PMIf
Heat No. Size Srade - ; - .
{Length) Eddy Current Flattening Corrosion Test Pressure / Hold Result | Visualinspection
H3A333-03112 10 inch Sch 108 x 6M TP 304/304L 10 FASSED PASSED PASSED NH - GOOD
o Chemical Composition (%) Tensile Test
Specificaticn
, . vys | Ts E Hardness, HRB
c Si Mn P s Cr Ni Pb
Max —4<SI / MPa) (%) Remarks
Min 0.035 1.00 2.00 0.045 0.030 20.00 11.00 - - - - a0
. Heat No. - - - - - 18.00 8.00 - 205 515 35 -
" HSA333-03112 0.024 .38 1.01 0.032 0.001 18.13 8.08 <0.10 257 896 50 84

WE HEREBY CERTIFY THAT THE PRODUCT DESCRIBED HERETN HAS BEEN MANUFACTURED, SAMPLED, TESTED & INSPECTED TN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE SPECIFICATION & PURCHASE ORDER:
AND WAS FOUND SATISFIED TO THE REQUIREMENTS, MATERIAL IS FREE FROM MERCURY & RADIOACTIVE CONTAMINATION. . ‘
TENSILE REQUIREMENT: CONFORMS TO ASTM A37( - 122 STANDARD. SPECIMEN GAUGE WIDTH 19.2MM FOR 1" ABOVE, 1" INCLUDE ANT BELOW DIRECT TEST FROM FIPE, LONGITUDINAL DIRECTION. GAUGE LENGTH 2" (S0mm)

NOTE: MADE IN MALAYSIA STEEL MAKING PROCESS : AOD / VOD
WELDED BY ELECTRIC FUSION WELDING WITH PROCESS WTTH NO FILLER METAL
INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICE E

HARDKESS ACCORDING TO NACE-MR0175-2015 / IS0 15156 -2015 & NACE-MRO105-2015

HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1050°C. RAPIDLY COOLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS

*1: YS: YIELD STRENGTH  TS: TENSILE STRENGTH  E: ELONGATION

EDDY CURRENT ACCORDING TO ASTM E426-98 (Reapproved Ns:uun.m

#2: NH: Not Hydrosiatically Tested

REQUIREMENTS (REFERENCE TO ASTM A999/A999M-12 REQUIREMENTS, DISCONTINUITY ACC. TO CLAUSE 223 8.4, PROCEDURE ACC. TO CLAUSE 22.3.9)

Headlof Quality Assurance Department



| MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)
{A MEMEER OF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSLA}
PTD 204334, JALAN PLATINUM C_H}.?HP .
KAWASAN PERINDUSTRIAN PASIE GUDANG, ZON 12B, 381700 PASIR GUDANG
JCHOR DARUL TAKZIM, MALAYSIA
Fax: +607-2519959  E-mail: infoi@pantechssalloy.com
http:// www.pantech-group.com

Tel: +607-2518883

3
INSPECTION DOCUMENT: EN 10204: 2004 Type 3.1

rubaaiays Porabidmarsr Adr Magoars
NQ, SUIL PENDAFTARAN : SPAN/KP/A/O0283-2011

Cert. No.; FPOB7201

Cert. No.: KLR 6012814

SIRIM

PED GERTIFICATE NG,
0038/PED/MUM,/1110006/1

Customer : Unimech Engineering (M) Sdn Bhd . Certificate Z%“ PSAZ-23283
Product . Welded Austenitic Stainless Steel Pipe N " Date ’ 17/01/2019
{ PO No. Invoice No. Product Specification Dimensional & Inspection Specification Delivery Condition
APO-1812-0015 L000008538 ASTM A312/A312M - 163 / ASTM AI99/A999M - 16/ ASME SAGIS/SAIIGM - 15 - Solution ._uw.mmﬁmn__ Pickled-Passivated,
ASME SA312/SA312M - 15 B 36.19M-85 & B36.10M-04 Plain Ends Square Cut
Heat No. Size Grade Quantity Non Destructive Test . nter-Granular +Hydrostatic Test Dimensional /PMI/
{Length) Eddy Current Flattening Corrosion Test Pressure / Hold Result | Visualinspection
HSA297-02112 8 inch Sch 108 x 8M TP 304/304L 10 PASSED PASSED PASSED 1100 PSi, 5s PASSED GOOoD
HYADZ3-02112 8 inch Sch 108 x 6M TP 304/304L 10 PASSED PASSED PASSED 1100 P8I, 58 PASSED GOOD
o Chemical Composition: (%) Tensile Test |
Specification
; ; ys | T8 E Hardness, HRB
c Si Mn P S Cr Ni Pb
Max =<5l / MPa) (%) Remarks
Min 0.035 1.00 2.00 0.045 0.030 20.00 11.00 - - - - 90
HeatNo. ™| - - - - - 18.00 8.00 - 208 515 35 -
H8A297-02112 0.020 0.51 1.03 0.030 0.003 18.03 8.14 <010 339 638 54 80
HYAQ23-02112 0.012 0.47 1.56 0.033 C.c03 18.00 8.00 <010 328 633 81 B30
WE HEREBY CERTIFY THAT THE PRODUCT DESCRIBED HEREIN HAS BEEN MANUFACTURED, SAMPLED, TESTED & INSPECTED IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABCVE SPECIFICATION & PURCHASE ORDER:
AND WAS FOUND SATISFIED TO THE REQUIREMENTS. MATERIAL IS FREE FROM MERCURY & RADICACTIVE CONTAMINATICON. ) ,
TENSILE REQUIREMENT; CONFORMS TO ASTM A370 - 12a STANDARD, SPECIMEN GAUGE WIDTH 19.2MM FOR 1" ABOVE, 1" INCLUDE AND BELOW DIRECT TEST FROM PIPE. LONGITUDINAL DIRECTION, GAUGE LENGTH 2" (30mm)
NOTE: MADE [N MALAYSIA STEEL MAKING PROCESS : 20D/ VOD .
WELDED BY ELECTRIC FUSICN WELDING WITH PROCESS WITH NO FILLER METAL
INTERGRANULAR CORROSION TEST ACCORDING TQ ASTM A262-10 PRACTICEE
HARDNESS ACCORDING TO NACE-MR0175-2015 /TS0 15156 -2015 & NACE-MRO103-2015
HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1050°C, RAPIDLY COOLED WITH WATER
LHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS L.
71:Y$: YIELD STRENGTH 7S TENSILE STRENGTH  B: BLONGATION *2: N Not Hydmstatically Tested
ERDY CURRENT ACCORDING TO ASTM E426-08 (Reapproved m:cuvm._ REQUIREMENTS (REFERENCE TO ASTM AS9%/A999M-12 REQUIREMENTS, DISCONTINUITY ACC. TO CLAUSE 22.3.8.4. PROCEDURE ACC. TO CLAUSE 22.3.9) v
Head of|Quality Assurance Department




MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)
(A MEMBER OF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)
PTD 204334, JALAN PLATINUM UTAMA
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 12B, 81700 PASIR GUDANG
) JOHOR DARUL TAKZIM, MALAYSIA
Fax; +607-2519999  E-mail: infof@pantechssalloy.com
hetp// www.pantech-group.com

Tel: +607-2513838

Gurubdniaga Prrk

INSPECTION DOCUMENT: EN 10204: 2004 Type 3.1 NO. SLIL PENDAFTARAN :

SPAN/KP/A/D0883-2011

Air MegaTa

SIRIM
Cert. No.: PPO87201

Cert, No,; KLR 6012814

PED CERTIRICATENG. :
0038/PED/MUM/1110006/1

Customer : Unimech Engineering (M) $dn Bhd B Certificate zmuw\” PSAZ-23282
Product Welded Austenitic Stainless Steel Pipe N Date 17/01/2019
- PO No. Invoice No. Product Specification Dimensional & Inspection Specification Delivery Condition
ASTM A312/A312M - 18a / ASTM AS99/ASGIM - 16/ ASME SADGS/SADI9M - 15 Solution Treated. Pickled-Passivated
2 - - LOD0008836 ) ' ,
APO-1312-0016 ASME SA312/SA312M - 15 B 36.19M-85 & B36.10M-04 Plain Ends Square Cut
Heat No. Size Grade Quantity Non Destructive Test . Inter-Granular Hydrestatic Test Dimensional /PMI/
(Length} Eddy Current Fiattening Corrosion Test Pressure / Hold Result | Visual Inspection
HSAZ97-02112 8inch Sch 108 x 6M TP 304/304L 2 PASSED PASSED PASSED 1100 PS|, 55 PASSED GOOD
Chemical C. it Y i “
Specification emical Composition (%) Ys ._]_.w:ma.mmw._.mwﬁ = Hard HRE
ardness
C Si Mn P S Cr Ni Pb - '
Max 481/ MPa) (%) Remarks
Min 0.035 1.00 2.00 0.045 0.03¢ 20.00 11.00 - - - - 90
© HeatNo. ™~ | - - - - - 1800 | 800 [ - 205 515 35 -
HSAP97-02112 0.020 0.51 1.03 0.030 0.003 18.03 8.14 <0.10 339 638 54 80

WE HERERY CERTIFY THAT THE PRODUCT BESCRIBED HEREIN HAS BEEN MANUFACTURED, SAMPLED, TESTED & INSPECTED IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE SPECIFICATION & PURCHASE ORDER;
AND WAS FOUND SATISFIED TQ THE REQUIREMENTS, MATERIAL IS FREE FROM MERCURY & RADIOACTIVE CONTAMINATION.
TENSILE REQUIREMENT: CONFORMS TO ASTM A370 - 12a STANDARD. SPECIMEN GAUGE WIDTH 19.2MM FOR 1" ABQVE, 1" INCLUDE AND BELOW DIRECT TEST FROM PIFE. LONGITUDINAL DIRECTION, GAUGE LENGTH 2" (30mmy)

NOTE: MADE IN MALAYSIA STEEL MAKING PROCESS : 0D/ VOD
WELDED BY ELECTRIC FUSION WELDING WITH PROCESS WITH NO FILLER METAL
INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 FRACTICE E

HARDNESS ACCORDING TO NACE-MRO175-2015 /180 15156 -2015 & NACE-MROL03-2015

HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1050°C. RAPIDLY COOLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS

*1: Y3 YIELD STRENGTH  T3:; TENSILE STRENGTH  E: ELONGATION
=1

*2: NH: Net Hydrostatically Tested

EnDY CURRENT ACCORDING TO ASTM E426-93 (Reapproved 2003) - REQUIREMENTS (REFERENCE TO ASTM AS9WAS9OM-12 REQUIREMENTS, DISCONTINUITY ACC. TO CLAUSE 22.3.8.4, PROCEDURE ACC. TO CLAUSE 22.3.5)




MILL TEST CERTIFICATE oz

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)
{A MEMBER CF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA) Y
PTD 204334, JALAN PLATINUM UTAMA,
KAWASAN PERINDUSTRIAN PASTR GUDANG, ZON 12B. 81700 PASIR GUDANG
JOHOR DARUL TAXZIM, MALAYSIA
Tek +607-2518888  Fax: +607-251999¢  E-mail: infoi@pamechssalloy.com
http:// www,pantech-group.com

O

Cert. No.:KLR 6012814

PED CERTIFICATE NO. :
0038/PED/MUM/1110006/1

SIRIM

Fursnaniaya ?.n«wfa.:»n.wa Hir Megary
Cert. No.r PPOB7201

NO. SUIL PENDAFTARAN : SPAN/KP/Af0D883-2011

INSPECTION DOCUMENT: EN 10204: 2004 Type 3.1

Customer : Unimech Engineering (M) Sdn Bhd . Certificate a@ - PSA2-23278
Product : Welded Austenitic Stainless Steel Pipe - . Date 17/01/2019
PO No. Invoice No. Product Specification Dimensional & Inspection Specification Delivery Condition
ASTM A312/A312M - 18a / ASTM AS9S/A989M - 16/ ASME SA999/SASI9M - 15 Solution Treated, Pickled-Passivated,
APO-1812-0015 L000068633 ASME SA312/SA312M - 15 B 36.19M-85 & B36.10M-04 Plain Ends Squars Cut
. Quantity Non Destructive Test Inter-Granular » Hydrostatic Test Dimensional /PMI/
Heat No. Size Grade - . . .
(Length) Eddy Current Flattening Corrosion Test Pressure / Hold Result | Visual Inspection
HYAQ35:01112 4 inch Sch 108 x 6M TP 304/304L 30 PASSED PASSED PASSED 1600 P$I, 55 PASSED GOOD
YAD48-01112 4inch Sch 108 x 6M TP 304/304L 70 PASSED PASSED PASSED 1800 P8I, 55 PASSED GOOD
HSA287-01112 12 inch Sch 108 x 6M TP 304/304L 5 PASSED PASSED PASSED NH - GOOD
o Chemical Composition (%) Tensile Test '
Specification
c si Mn P s cr Ni Pb ys_| Ts E Fardness, HRB
Max A<l / MPa) (%) Remarks
Min 0.035 1.00 2.00 0.045 0.030 20.00 11.00 - - - - S0
Heat No. - - - - - 18.00 8.00 - 205 515 35 -
HYA035-01112 0.024 6.47 1.53 0.037 0.002 18.10 8.00 <0.10 258 650 56 80
IYA048-01142 0.013 0.41 1.53 0.034 0.001 18.20 8.10 <0.10 259 655 54 82
HSA287-01112 0.024 0.51 112 0.030 0.001 18.05 8.18 <0.10 330 617 56 84

WE HEREBY CERTIFY THAT THE PRODUCT DESCRIBED HEREIN HAS BEEN MANUFACTURED, SAMPLED, TESTED & INSPECTED IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE SPECIFICATION & PURCHASE ORDER:

AND WAS FOUND SATISFIED TO THE REQUIREMENTS. MATERIAL 1S FREE FROM MERCURY & RADIOACTIVE CONTAMINATION.
TENSILE REQUIREMENT: CONFORMS TO ASTM A370 - 120 STANDARD. SPECIMEN GAUGE WIDTH 19.2MM FOR 1" ABOVE. 1" INCLUDE AND BELOW DIRECT TEST FROM PIPE. LONGITUDINAL DIRECTION, GAUGE LENGTH 2" (50mm)

NOTE: MADE IN MALAYSIA STEEL MAKING PROCESS : AOD / VOD

WELDED BY ELECTRIC FUSION WELDING WITH PROCESS WITH NO FILLER METAL

INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICE E

HARDNESS ACCORDING TO NACE-MRO175.2015 /1SQ 15156 2015 & NACE-MRO143-2015

HEAT TREATMENT: SOLUTION TREATED AT MINTMUM 1050°C, RAFIDLY COOLED WITH WATER

CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS

*1:¥S: YIELD STRENGTH  TS: TENSILE STRENGTH  E: ELONGATION *2: NH: Not Hydrostatically Tested

EDDY CURRENT ACCORDING TO ASTM E426-98 (Reapproved mccmuﬁ REQUIREMENTS (REFERENCE TG ASTM A999/A999M-12 REGUIREMENTS, RDISCONTINUITY ACC, TO CLAUSE 22.3.8.4, PROCEDURE ACC. TO CLAUSE 22.3.9)
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Head of Quality Assurance Department



MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)
(A MEMBER OF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)
PTD 204334, JALAN PLATINUM UTAMA,
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 12E, 31700 PASIR GUDANG
JOHOR DARUL TAKZIM, MALAYSIA
Tel: +607-2518838  Fax: +607-2519999  E-mwil; infof@pantechssalloy.com
http// www.pantech-group.com

by
Burchaniays Parkhidmntsn Air Nogara

NO. SUIL PEMDAFTARAN : SPAN/KP/A/00883-2011

INSPECTION DOCUMENT: EN 10204; 2004 Type 3.1

Customer : Unimech Engineering {M} SDN BHD

s

R

b4

YDy £
s,

Cert. No.: KLR 6012814

SIRIM
Cert. No.: PPO87201

0038/PED/MUM/1110005/1

PED CERTIFICATENO. :

Certificate NoP PSA3-11511

Product  : Welded Austenitic Stainless Steel Pipe . “Date 17/0172018
PO No, Invoice No. Product Specification Dimensional & Inspection Specification Delivery Condition
ASTM A312/A312M - 16a / ASTM AS99/A999M - 16/ ASME SA999/SA38IM - 15 Solution Treated. Pickled-Passivated
» o LO0O0OSE3T . N ’
APO-1812-0015 ASME SA312/SA312M - 15 B 36.19M-85 & B36.10M-04 Plain Ends Square Cut
. Quaniity Non Destructive Test Inter-Granular Hydrostatic Test Dimensicnal / PMI/
H No. ) . . .
eat No ize Grade (Length) Eddy Current Flattening Corrosion Test Pressure / Hold Resuit | Visual Inspection
HSA345-01113 14/2 inch Sch 108 x 8M TP 318/376L 50 PASSED PASSED PASSED 2500 PSI, 5 PASSED GoOD
o Chemical Compesition (%) Tensile Test
Specification
c si Mn P s Cr Ni M Pb ys | T8 E Hardness, HRB
i i 0
Max : ) —{<8l / MPa) (%) Remarks
Min 0.035 1.00 2.00 0.045 0.C30 18.00 14.00 3.00 - - - - 90
Heat No. - - - . - 16.00 10.00 2.00 - 205 515 35 -
H3A345-01113 0.023 0.48 0.81 0.029 0.001 16.72 10.14 2.07 <010 257 588 54 76

WE HEREBY CERTIFY THAT THE PRODUCT DESCRIBED HEREIN HAS BEEN MANUFACTURED, SAMPLED, TESTED & INSPECTED IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE SPECIFICATION & PURCHASE ORDER;

AND WAS FQUND SATISFIED TC THE REQUIREMENTS. MATERIAL IS FREE FROM MERCURY & RADICACTIVE CONTAMINATION.
TENSILE REQUIREMENT: CONFORMS TO ASTM A370 - 12a STANDARD, SPECIMEN GAUGE WIDTH I9.2MM FOR 1" ABOVE, 1" INCLUDE AND BELOW DIRECT TEST FROM PIPE. LONGITUDINAL DIRECTION, GAUGE LENGTH 2" {50mem)

NOTE: MADE IN MALAYSIA STEEL MAKING PROCESS : ACD /VOD
WELDED BY ELECTRIC FUSION WELDING PROCESS WITH NG FILLER. METAL
INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICEE

HARDNESS ACCORDING TO NACE-MR0175-2015 /IS0 15156 -2015 & NACE-MRi03-2015

HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1050°C, RAPIDLY CQOLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS

*1: ¥S: YIELD STRENGTH  TS: TENSILE STRENGTH  E: ELONGATION *2: NH: Not Hydrostaticalty Tested

ECDY CURRENT ACCORDING TO ASTM E426-98 (Reapproved Ncouum." REQUIREMENTS (REFERENCE TO ASTM A999/A999M-12 REQUIREMENTS. DISCONTINUITY ACC. TO CLAUSE 22.3.8.4. PROCEDURE ACC. TC CLAUSE 223.9)

Head ¢fQuality Assurance Department




Customer : Unimech Engineering (M) Sdn Bhd

B RO

MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)
(A MEMBER OF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)
PTD 204334, JALAN PLATINUM UTAMA,
KAWASAN PERTNDUSTRIAN PASIR GUDANG, ZON 128, 81700 PASIR GUDANG
JOHCR DARUL TAXZIM, MALAYSIA.
Tel: +607-2518888  Fax: +607-2519999  Evmail: info@pantechssallov.com
http:#/ www,pantech-group.com

Cert. No.: KLR 6022814

PED CERTIFICATENO. :
0038/PED/MUM/1110006/1

SIRIM
Cert. No.: PRO87201

hanisya Perknidmeran Air Magsra

NG. SUIL PENCAFTARAN : SPAN/KP/A/00883-2011

INSPECTION DOCUMENT: EN 1G204: 2004 Type 3.1

Certificate No PSA2-23153

Product : Welded Austenitic Stainless Steel Pipe . " Date 12/12/2018
. PC No. Inveice No. Product Specification Dimensicnal & Inspection Specification Delivery Condition
ASTM A312/A312M - 16a / ASTM A9S9/A99M - 16/ ASME SAS9S/SAISIM - 15 i i i i
APO-1812-0015 LOOO00B526 Solution ._.ﬁ.omﬁma_ Pickled-Passivated,
. ASME SA312/SA312M - 15 B 36.19M-85 & B36.10M-04 Plain Ends Square Cut
_ . Quantity Non Destructive Test Inter-Granular Hydrostatic Test Dimensional /PMI/
Heat No. Size Grade - . - .
{Length) Eddy Current Flattening Corrosion Test Pressure / Hold Result | Visual Inspection

HEAZ253-01112 1 1/2 Inch Sch 108 x 6M TP 304/304L . 61 PASSED PASSED PASSED 2500 PSI, 5s FASSED GOCD

HEAZ258-01112 1 1/2 inch Sch 108 x 6M TP 304/304L 2 PASSED PASSED PASSED 2500 P8I, bs FASSED GOOoD

HSA329-02112 11/2inch Sch 108 x 6M TP 304/304L 26 PASSED PASSED PASSED 2500 P8I, 5s PASSED GOCD

HSA330-03112 1 1/2 inch Sch 108 x 6M TP 304/304L 111 PASSED PASSED PASSED 2500 P8I, 58 PASSED GOCD

HSA333-03112 10 inch Sch 108 x 6M TP 304/304L 8 PASSED PASSED PASSED NH - GOoD

o Chemical Composition (%) Tensile Test
Specification
. . Ys | TS E Hardness, HRB
C Si Mn P S Cr Ni Pb
Sl / MPa) (%) Remarks

0.035 1.00 200 0.045 0.030 20.00 11.00 - - - - 90
Heat No. - - - - - 18.00 8.00 - 205 515 35 -
HEA253-01112 0.020 0.35 0.87 0.047 0.001 18.35 8.08 <0.10 296 643 48 83
HEA255-01112 0047 0.39 0.69 0.040 0.003 18.23 811 <0.10 300 641 50 83
HSA328-02112 0.016 0.38 0.95 0.031 0.002 18.18 8.06 <010 257 689 45 83
HSA330-03112 0.018 0.10 1.08 0.030 0.001 18.15 813 <0.10 258 680 48 82
HSA333-03112 0.024 0.38 1.01 0.032 0.001 18.13 8.08 <0.10 257 696 50 84

WE HEREBY CERTIFY THAT THE PRODUCT BESCRIBED HEREIN HAS BEEN MANUFACTURED. SAMPLED. TESTED & INSPECTED IN ACCCRDANCE WITH THE REQUIREMENTS OF THE ABQVE SPECIFICATION & PURCHASE ORDER:
AND WAS FOUND SATISFIED TO THE REQUIREMENTS, MATERIAL LS FREE FROM MERCURY & RADICACTIVE CONTAMINATION.
TENSILE REQUIREMENT: CONFORMS TO ASTM A3T0 - 12a STANDARD, SPECIMEN GAUGE WIDTH 15.2MM FOR 17 ABOVE, 17 INCLUDE AND BELOW DIRECT TEST FROM PIPE. LONGITUDINAL DIRECTION, GAUGE LENGTH 2" (50mm)

NOTE: MADE IN MALAYSIA STEEL MAKING PROCESS : AOD / VOD

WELDED BY ELECTRIC FUSION WELDING WITH PROCESS WITH NO FILLER METAL

HZA,mWQW.yZQ..Pw CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICE E

HARDNESS ACCORDING TO NACE-MR0175-2015 /150 15156 -2015 & NACE-MR0103-2015 -
HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1050°C, RAPIDLY COOLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS

*1: Y8 YIELD STRENGTH TS TENSILE STRENGTH  E: ELONGATION

EDDY CURRENT ACCORDING TO ASTM £426-93 (Reapproved Mccuum.ﬁ

#2: NH: Not Hydrostatically Tested

REQUIREMENTS (REFERENCE TQ ASTM AS99/A995M-12 REQUIREMENTS. DISCONTINUITY ACC. TO CLAUSE 22.3.8.4. PROCEDURE ACC. TO CLAUSE 22.5.9)

-

Head oauca ity Assurance Department



Customer : Unimech Engineering (M) Sdn Bhd

MILL TEST CERTIFICATE

JOHGR DARUL TAKZIM, MALAYSIA
Fax: +607-2319999  E-mail: infoi@pantechssalloy.com
http:// www pantech-group.com

Tel: +607-2518858

SIRIM

Guruhanizys Po
Cert. No,; PPO87201

NO. SUIL PENDAFTARAN : SPAN/KP/4/00883-2011

nEGmEtsn Ar Mugors

INSPECTION DOCUMENT: EN 10204: 2004 Type 3.1

nﬁ(a.vﬁﬂa SURA
PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W) i Wa
{4 MEMEBER OF PANTSCH GROUP EOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA} ¥ g —N,‘
PTD 204334, JALAN PLATINUM UTAMA, ; b
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 12B, 81700 PASTR GUDANG N T

Cert. No.: KLR 6012814

PED CERTIFICATE NG, :
0038/PED/MUM/1110006/1

. Certificate z‘on“ PSA2.23154

Product : Welded Austenitic Stainless Steel Pipe N Date 12/12/2018
- PC No. Invoice No. Product Specification Dimensicnal & Inspection Specification Delivery Condition
_ ASTM A312/A312M - 18a / ASTM A989/A099M - 16/ ASME SAS99/SAI99M - 15 Solution Treated, Pickled-Passivated
APQO-1812-0815 LODO00S526 A . ;
ASME SA312/5A312M - 15 B 36.16M-85 & B36.10M-04 Plain Ends Square Cut
Heat No. Size Grade Quantity Non Desiructive Test : Inter-Granular Hydrostatic Test Dimensional /PMI/
(Length) Eddy Current Flattening Corrosion Test Pressure / Hold Result | Visual Inspection
HYAO011-01112 10 inch Sch 103 x 6M TP 304/304L 2 PASSED PASSED PASSED NH - GOCD
h ical [ 0, . "1
Specification Chemical Composttion (%) s ._.mzw__._mwm._.mmﬁ - Hardnese. HRG
c Si Mn P s Cr Ni Pb _ !
Max —4<8I1 / MPa) (%) Remarks
Min 0.035 1.00 2.00 0.045 0.030 20.00 11.00 - - - - g0
Heat No. - - - - - 18.00 8.00 C- 205 515 35 -
HYAQ11-01112 0.019 0.56 167 0.033 0.0 18.00 3.10 < (.10 289 870 56 85

‘WE HEREBY CERTIFY THAT THE PRODUCT BESCRIEED HEREIN HAS BEEN MANUFACTURED. SAMPLED, TESTED & INSPECTED [N ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE SPECIFICATION & PURCHASE ORDER:
AND WAS FOUND SATISFIED TO THE REQUIREMENTS. MATERIAL IS FREE FROM MERCURY & RADIOACTIVE CONTAMINATION.

TENSTLE REQUIREMENT: CONFORMS TO ASTM A370 - 122 STANDARD, SPECIMEN GAUGE WIDTH 19.2MM FOR [” ABOVE, 1" INCLUDE AND BELOW DIRECT TEST FROM PIPE. LONGITUDINAL DIRECTION, GAUGE LENGTH 27 (50mim)

NOTE: MADE IN MALAYSIA STEEL MAKING PROCESS : AOD 7 VOD
WELDED BY ELECTRIC FUSION WELDING WITH PROCESS WITH NO FILLER METAL
INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICEE

HARDNESS ACCORDING TO NACE-MRO175-2015 / ISO 15156 -2015 & NACE-MR0103-2015

HEAT TREATMENT: mO,H.CdO.Z TREATED AT MINIMUM 1050°C, RAPIDLY COCLED WITH WATER
CHEMICAL OOZmOmﬂ.‘mOZ CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS

*1 Y8 YIELD STRENGTH  TS: TENSILE STRENGTH  E: ELONGATION #2: WH: Not Hydrosmtically Tested

EPDY CURRENT ACCORDING TO ASTM £426-9% (Reapproved Mo.uuvm._ REQUIREMENTS (REFERENCE T ASTM ASS9/A$99M-1Z REQUIREMENTS, DISCONTINUITY ACC. TQ CLAUSE 22.3.8.4. PROCEDURE ACC. TO CLAUSE 22.3.%)

Head of O@&Q Assuranc

e Department




